Aircraft Parts

Standard Aircraft Parts which where normally used in the aviation industry:





Part Number Alternate Part Number Description
269A8323 269A8323 Gasket
269A8326-211 269A8326-211 TUBE ASSEMBLY FUEL SYSTEM
269A8327-019 269A8327-019 HOSE
269A8327-021 269A8327-021 TUBE ASSEMBLY BREATHER
269A8327-023 269A8327-023 TUBE ASSEMBLY MANIFOLD PRESSURE
269A8327-059 269A8327-059 HOSE ASSY SUMP DRAIN
269A8327-067 269A8327-067 TUBE ASSEMBLY FUEL SYSTEM
269A8327-087 269A8327-087 TUBE ASSEMBLY FUEL SYSTEM
269A8327-103 269A8327-103 TUBE ASSEMBLY HEATER FUEL TRAP
269A8329-015 269A8329-015 STRAP
269A8329-027 269A8329-027 STRAP ASSEMBLY FUEL TANK
269A8331 269A8331 STRIP
269A8367-007 269A8367-007 OUTLET
269A8367-019 269A8367-019 OUTLET AND STRAINER
269A8377-005 269A8377-005 BRACKET
269A8379-019 269A8379-019 HOSE ASSEMBLY AUXILIARY FUEL TANK
269A8379-025 269A8379-025 HOSE ASSEMBLY AUXILIARY FUEL TANK
269A8387 269A8387 AuxFuel Syste
269A8441 269A8441 ROD
269A8500-001 269A8500-001 DIPSTICK KIT
269A8520-7 269A8520-7 BAFFLE
269A8527 269A8527 IMPELLER ASSEMBLY FLYWHEEL
269A8532 269A8532 MARKER
269A8536 269A8536 PLUG
269A8542-000 269A8542-000 Panel
269A8555-005 269A8555-005 ROD RH ENGINE COOLING SHROUD
269A8566-013 269A8566-013 BRACKET ANGLE
269A8569T 269A8569T RING SUBASSEMBLY OIL COOLER
269A8575-015 269A8575-015 DUCT
269A8583-000 269A8583-000 Bracket
269A8585-003 269A8585-003 Bracket
269A8598 269A8598 BRACKET
269A8611 269A8611 SPACER
269A8802 269A8802 SUPPORT ASSEMBLY MUFFLER
269A8807-005 269A8807-005 STRAP MUFFLER ATTACHMENT
269A9249 269A9249 GAUGE CHRUSH
269A92574 269A92574 ALTIMETER
269A92574 269A92574 ALTIMETER
269A92574 269A92574 ALTIMETER
269A92574 269A92574 ALTIMETER
269A92574 269A92574 ALTIMETER
269A9975-007 269A9975-007 VENT TUBE FUEL TANK
269A9975-015 269A9975-015 TANK FUEL ASSEMBLY
269A9975-5 269A9975-5 GASKET
269C3 269C3 GRIP GAGE
269N04X02 269N04X02 Elbow
269-P-1/4 X 1/8 269-P-1/4 X 1/8 ELBOW
269T9205 269T9205 WRENCH MAIN GEAR BOX
269T9231 269T9231 WRENCH-269A1340 NUT
269T9272 269T9272 MANSCHETT
269T9286 269T9286 RIGGING AID T/R CONTROL
269T9307 269T9307 WRENCH-269A6258 LOCKNUT INSTL.
26A06-450-14 26A06-450-14 SEAL
26A428-27 26A428-27 HOUSING
26A429-11 26A429-11 CABLE
26A429-17 26A429-17 CABLE
26A430-15 26A430-15 PERI
26A430-15 26A430-15 PERI
26A430-33 26A430-33 SEAL
26A430-33 26A430-33 SEAL
26A430-39 26A430-39 LSEEVE
26A450-1 26A450-1 HOSE
26B17522-3 26B17522-3 NUT,CABLE GUIDE
26B17522-3 26B17522-3 nut
26C0313-11 26C0313-11 BEARING
26ET61T 26ET61T SWITCH
26ET61-T 26ET61-T SWITCH
26FLA-42022 26FLA-42022 FLASHER
26LS32 26LS32
26R16-1 26R16-1 RECEPIACE
26R16-1 26R16-1 RECEPIACE
26R16-1 26R16-1 RECEPTACLE STUD
26R16-1 26R16-1 RECEPTACLE
26R6-1BB 26R6-1BB RECEPTCL
26R8-5 26R8-5 RECEPTACLE
26S1000 26S1000 ZENER DIODE ZPY13
26S22-10 26S22-10 STUD ASSY CAMLOC
26S22-11 26S22-11 STUD
26S22-22 26S22-22 CAMLOC STU
26S22-4 26S22-4 STUD ASSY CAMLOC
26S22-8 26S22-8 STUD ASSY CAMLOC
26S26-5 26S26-5 STUD
26S34-7 26S34-7 STUD 1/4-TURN
26S34-9 26S34-9 FASTENER
26S34-9 26S34-9 COVER
26S35-5 26S35-5 STUD
26S39-2 26S39-2 STUD
26S39-9 26S39-9 COVER
26S51-17B 26S51-17B STUD
26S51-19B 26S51-19B STUD ASSY
26S55-5AB 26S55-5AB
26S8 26S8 STUD
26S8-10 26S8-10 SCREW
26S8-10 26S8-10 SCREW
26S8-10 26S8-10 FASTENER
26S8-16 26S8-16 STUD ASSY, 1/4-TURN, CROSS RECESS
26S8-17 26S8-17 STUD
26S8-18 26S8-18 STUD ASSY, 1/4-TURN, CROSS RECESS
26S8-2 26S8-2 STUD 1/4-TURN
26S8-2 26S8-2 Stud
26S8-21 26S8-21 STUD 1/4-TURN
26S82-5-3AA 26S82-5-3AA STUD
26S8-3 26S8-3 STUD 1/4-TURN
26S8-3 26S8-3 FASTENER
26S8-3 26S8-3 Stud
26S8-4 26S8-4 STUD 1/4-TURN
26S8-5 26S8-5 STUD 1/4-TURN
26S8-5 26S8-5 RECEPTACLE
26S8-6 26S8-6 STUD 1/4-TURN
26S8-6 26S8-6 STUD
26S8-7 26S8-7 STUD 1/4-TURN
26S8-9 26S8-9 STUD 1/4-TURN
26SE18BA 26SE18BA RELAY
26V15TT4 26V15TT4 SINCHRO
26VU 26VU PANEL INSTALLATION 2
26X205 26X205 SCREW
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X6.6 26X6.6 TIRE, 26X6.6
26X636X14PLY 26X636X14PLY TIRE
26Z5W 26Z5W TUBE
27 27 LAMP
27 27 LAMP
27.01.2001 27.01.2001 SPRING-DOUBLE TORSION
27.08.3002 27.08.3002 BRUSH
27.08.3002 27.08.3002 Brush/Spring Assy
27.1.31.78.409 27.1.31.78.409 DISC
2700 2700 RELAY
2700 2700 RELAY
270000004 270000004 PANEL ASSY, ELECTRIC
270000006 270000006 HARNESS ASSY, WIRING
270000008 270000008 PANEL ASSY, SWITCH
2700-00403 2700-00403 DISPLAY UNIT, COCKPI
27000-1 27000-1 ROLLER ASSY
2700-012 2700-012 PULLEY
2700026M2 2700026M2 DUCT ASSY, EJECTOR P
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
27000-3 27000-3 P.C.U., FLIGHT SPOIL
270004-037 270004-037 TRIM TAB, AILERON, R
270004-505 270004-505 AILERON ASSY, LH
270004-506 270004-506 AILERON ASSY, RH
270004-506 270004-506 AILERON ASSY, RH
270-0055-010 270-0055-010 COMPUTER, AIR DATA
27000-7 27000-7 P.C.U., FLIGHT SPOIL
27000-7 27000-7 P.C.U., FLIGHT SPOIL
27000-7 27000-7 P.C.U., FLIGHT SPOIL
27000-7 27000-7 P.C.U., FLIGHT SPOIL
27000-7 27000-7 P.C.U., FLIGHT SPOIL
2700087 2700087 STUD
2700100 2700100 CONTROL UNIT, FIRE D
2700-100 2700-100 VALVE, AIR CONTROL
2700100-1RA 2700100-1RA VALVE ASSY, ANTI-ICE
2700100-1RA 2700100-1RA VALVE ASSY, ANTI-ICE
2700100-1RA 2700100-1RA VALVE ASSY, ANTI-ICE
2700100-1RA 2700100-1RA VALVE ASSY, ANTI-ICE
2700100-1RA 2700100-1RA VALVE ASSY, ANTI-ICE
27-001-1 27-001-1 INDICATOR, AIRSPEED
2700-12 2700-12 STUD
2700-12 2700-12 STUD
2700-12S 2700-12S STUD
27-001-3C7 27-001-3C7 INDICATOR, AIRSPEED
27-001-3C7 27-001-3C7 INDICATOR, AIRSPEED
2700156M3 2700156M3 VALVE-HYDRAULIC SOL
2700-16 2700-16 BOLT
2700-16 2700-16 STUD
2700-16 2700-16 STUD
2700-17 2700-17 STUD ASSY, 1/4-TURN, SLOTTED FLUSH HEAD
2700-18S 2700-18S SCREW HYLON
2700-19 2700-19 STUD
27002-000 27002-000 BRACKET
27002-001 27002-001 BRACKET
2700-24 2700-24 Stud Assy
2700-25 2700-25 SEAT BELTS
2700-2S 2700-2S Stud
2700-2S 2700-2S CAMLOC
2700-3 2700-3 STUD 1/4-TURN
2700-3 2700-3 STUD
2700-3 2700-3 STUD
27003-000 27003-000 BULKHEAD
27003-001 27003-001 BULKHEAD
270033-04 270033-04 COVER, OXYGEN OUTLET
2700333M2 2700333M2 VALVE, PILOT, FILL S
2700333M2 2700333M2 VALVE, PILOT, FILL S
2700334 2700334 VALVE
2700334-26 2700334-26 RESERVOIR, HYDRAULIC
270039 270039 BODY ASSY
2700-3S 2700-3S Stud
27004 27004 STUD
2700-408A0346 2700-408A0346 DISPLAY, DIGITAL CAB
270-0489-010 270-0489-010 TRANSDUCER, INDICATE
2700-4S 2700-4S Stud
2700-5 2700-5 STUD 1/4-TURN
2700-5 2700-5 Camloc
270-051B 270-051B FILTER, NOISE
270-055 270-055 FILTER, NOISE
2700-5S 2700-5S Stud 27S3-7
27006 27006 BANJO FITTING
2700-6 2700-6 STUD
270061 270061 BUSHING/INNER BACK B
2700618 2700618 WASHER
2700684 2700684 BRACKET
2700-6S 2700-6S STUD, CAMLOC
2700-7 2700-7 BRACKET
2700-7 2700-7 STUD 1/4-TURN
2700-7 2700-7 STUD
2700-7 2700-7 STUD
27008 27008 BALLAST
2700-8 2700-8 STUD 1/4-TURN
270080 270080 PAD ASSY, NECKBAND
2700-9 2700-9 FASTENER
2700-9 2700-9 STUD
2700-9 2700-9 STUD
27009-501 27009-501 CONTROL, FLOW
27009-7 27009-7 PLATE
2700981 2700981 NOZZLE
2700ESD 2700ESD CLIP SPRING
2700ESD 2700ESD EJECTOR
2700-ESD 2700-ESD SPRING, CAMLOC
270-100M-40 270-100M-40 RESISTOR
270-100M-40 270-100M-40 RESISTOR
270-100M-40 270-100M-40 RESISTOR
270-100M-40 270-100M-40 RESISTOR
270-100M-40 270-100M-40 RESISTOR
27010226 27010226 COUPLER
2701142 2701142 TEE
2701194 2701194 RETAINER
2701262-501 2701262-501 BLOCK
2701262-501 2701262-501 BLOCK
2701262-501D 2701262-501D BLOCK
2701337 2701337 RETAINER
2701353 2701353 ORIFICE
270-1384-000 270-1384-000 POWER SUPPLY
2701400-000 2701400-000 WASHER, LOCK
2701418-5 2701418-5 DUCT
2701538 2701538 WASHER
2701611 2701611 LINK
27017 27017 PIPE
27017141 27017141 WASHER
270-1721-010 270-1721-010 POWER SUPPLY
2701811 2701811 SPRING
Back | Next